City Council Staff Report

Date: April 21, 2010 NEW BUSINESS

Subject: 20-YEAR WASTEWATER CAPITAL REPAIR AND REHABILITATION
PLAN, AND WASTEWATER FINANCIAL PLAN AND RATE STUDY

From: David H. Ready, City Manager

Initiated by: Public Works and Engineering Department

SLUMMARY

The City initiated preparation of a comprehensive Capital Repair and Rehabilitation
Plan, or commonly referred to as a Capital Improvement Plan (“CIP") for the City's
wastewater treatment plant ("WWTP"), realizing the need to plan and budget for major
capital projects at the WWTP over the next 20 years. In coordination with preparation of
the CIP, the City initiated preparation of a comprehensive evaluation of the City's
[...]
of the City Council's consideration of award of contract, tentatively scheduled for April 7,
2010.

EISCAL IMPACT:
Sufiicient funding is avallable in account 420-6800-57025 (Security Fencing)., This
project is being funded entirely with wastewater funds; no general funds are being used.

SUBMITTED:

Frepared by: Recommended by:

Marcus L. Fuller David J. Barakfan

Assistant Director of Public Works Director of Public Works/City Engineer

Approved by:

ok 1) T W@

Thomas J. Wils6n, Asst. City Manager David H. Ready, ager




ATTACHMENT 2
WASTEWATER CAPITAL REPAIR AND REHABILITATION PLAN

oo



13540 TALRFRT AYEHUT

CHULTE 200 TAST

CITY OF PALM SPRINGS

WASTEWATER TREATMENT PLANT
CAPITAL REHABILITATION AND REPAIR PLAN

February 2010

S TOUMTARY VALLEY, CALIFORNIA 02783 » (714) 58251400 - FAX (714} 592519

Do

bl

o



CITY CF PALM SPRINGS
CAPITAL REHABILITATION AND REPAIR PLAN

TABLE OF CONTENTS

Page No.

1.0 INTRODUCTION Lot 1
2.0 BACKGROWUND ..o 2
3.0 EXISTING TREATMENT FACILITIES (oo, 2
3.1 Preliminary Treatment ... e 5

3.2 Primany Clarifiers ...t et D)

3.3 Primary Effluent Pumping Station..........ccooocooo 5

3.4 TrCKING FHEEIS ..ot e 6

3.5 Secondary Clarifiers ... 6

3.8 Effluent Disposal .o e e e 7

3.7 Gravity ThIiCKENING ..o e e 7

3.8  ANnaerobiC Digesters ..o e 7

3.9 SIUAGE DIVING oo e e e e 7

3.10 Digester Gas Utilzation ... 8

311 0dor Control ... e, 8

3.12 Electrical Power Distribution System..........cooo i 8

4.0 WASTEWATER FLOW AND LOADING ... 8
4.1 Service Area Population, Wastewater Flow and Loading.............ccccccoo v 9

4.2 Projected FIOWS ... e e 10

4.3 Solids Flows and Loeading.........oooiiie 10

50 REGULATORY REVIEW ..ot 11
5.1 Discharge Permit Requirements . .......ccccoviiiiiii s 11

5.2 Potential Future Discharge Permit Requirements ...........occcooii, 12

5.3 Biosolids Disposal Requirements ..........coo oo, 12

8.0 UNIT PROCESS CAPACITY AND RELIABILITY ..orrr e e 13
6.1 Headworks and Preliminary Treatment ... 13

68.1.1  Bar Screen EqQuipment.......... e, 14

B.1.2  Aerated Grit Basing ........oooiiiiiii 15

6.2  Primary Treatment. ... e 15

6.3  Primary Effluent Pumping Station............ccoo 16

6.4  Secondary TrealMent ... ..o 16

6.4.1  Trickling Filters..............ooccinnnen. PP PPPO 16

B.4.2 - Secondary CIAanifiers.........oooeooei 18

6.5 Solids Handling ... 18

6.51  Gravity ThICKENETS ... 19

6.52  Anaerobic DIigesters........ e 19

6.5.3 Biosolids Dewatering ..o oo 20

6.6  Effluent DISPOSAL.........oiiiiriiiii e 20

6.7  Summary of WWTP Capacity Limiting Unit Process ... 21
February 2010 b



7.0

8.0

CAPITAL REHABILITATION AND REPAIR REQUIREMENTS ... 23

7.1 Wastewater Collection System ..., 23
7.2 Priority Ranking ... 24
7.3 COoStESHMAlNG ... 24
7.4 Priority Findings and Recommendations ............oc v 25
7.4.1  Priority 1 RecommendationS..........cccoociiiiiii e, 25
7.4.2  Priority 2 Recommendations ..........cco v oo 29
7.4.3  Priority 3 Recommendations...........cccoe v, 32
7.4.4 Priority 4 Recommendations.............oooov i 32
SUMMARY AND RECOMMENDATIONS ... 35
LIST OF APPENDICES

APPENDIX A Cost Estimates
APPENDIX B Electrical Power Distribution System Evaluation

LIST OF TABLES

Table 1 Existing Treatment Facilities. ... 2
Table 2 Wastewater Characteristics ... i
Table 3 Solids Production and Digester Loading Characteristics.............cooeiveiieene 10
Table 4 Treated Effiuent Waste Discharge Requirements ..., 11
Table 5 Summary of Design Criteria - Unit Process Capacity and Reliability.............. 22
Table 6 Priority 1 - Capital Repair and Replacement Projects ..o 27
Table 7 Priority 2 - Capital Repair and Replacement Projects ..o 31
Table 8 Pricrity 3 - Capital Repair and Replacement Projects ............ccceovieece 33
Table 9 Long Term Capital Repair and Replacement Projects ...........ccccoviciiinnnn. 34
Table 10 Summary — Capital Repair and Replacement Costs ... 36

LIST OF FIGURES

Figure 1 FIOW SChEemMatiC ... e 4

February 2010 ii



City of Palm Springs
CAPITAL REPAIR AND REPLACEMENT PLAN

1.0 INTRODUCTION

This report summarizes the capital repair and replacement costs for the major process
equipment and infrastructure at the City of Palm Springs Wastewater Treatment Plant
(Palm Springs WWTP). The purpose of the report is to provide a long-term financial plan
and schedule to maintain the City's wastewater treatment needs, to support the projected
population base in the service area, and uphold compliance with current regulatory
standards.

Carcllo Engineers (Carollo) previously completed an Operational Evaluation (Aprit 2006),
which documented the age and general condition of the existing treatment facilities.
General priority rankings were assigned to WWTP repairs to define a preliminary schedule
for repairs. This report provides a more comprehensive rehabilitation plan based on the
rankings determined in the original Operational Evaluation. Cost estimates to repair or
replace the major equipment items are provided, along with costs to maintain the
infrastructure and integrity of the treatment facilities. Rehabilitation costs are projected and
scheduled for short-term and long-term projects, defined in five-year increments for a
twenty-year plan.

This report also includes an assessment of the WWTP unit processes to identify
components or factors that may limit treatment capacity, cause operational problems, or
which may influence compliance with the Waste Discharge Requirements (WDR).

The body of this report is organized into the following sections:
. Existing Treatment Facilities - Summarizes the normal process operations,

. Wastewater Flow and Loading Projections - Defines the expected influent wastewater
flow and loading to provide design criteria for WWTP capital improvements planning.

. Regulatory Requirements - Overviews the effluent requirements in the current WDR
as established at the time of the original WWTP design. Potential changes in WDR
requirements are discussed as related to developments in water quality standards.

. Capacity and Reliability - Evaluates the performance of the existing components to
meet the WDR should one unit be out of service for repair or maintenance.

. Capital Improvements Rehabilitation and Repair - Summarizes the age of the existing
treatment components, with estimated costs and schedule for replacement or
rehabilitation, in order to maintain compliance with the WDR.

February 2010

Lo



2.0 BACKGROIIND

The City of Palm Springs utilizes Veolia Water North America {Veolia) for contract operation
of the WWTP, which began in September 1999. Veolia and the City routinely define capital
improvement and maintenance needs, which are budgeted and scheduled as needed.
Maintenance projects are typically limited to the urgent or short-term needs. This report is
intended to provide the City with a comprehensive and long-term plan.

To prepare this report, Carollo Engineers has conducted several inspections of treatment
facilities belween October 2006 and April 2008. Veolia operating personnel were
interviewed to discuss WWTP cperations, and WWTP operating data and records were
compiled for review covering the period from October 2004, through September 2006. The
objectives of the capital repair and rehabilitation plan were also discussed with Mr. David
Barakian, P.E., Director of Public Works, and Mr. Marcus Fuller, Assistant Director of Public
Works.

3.0 EXISTING TREATMENT FACILITIES

This section summarizes the existing treatment facilities and the current mode of operation.

The Palm Springs WWTP was originally constructed in 1960 to treat 4.15 million gallons per
day (mgd). Two facility expansions were completed in 1979 and 1883, bringing the total
WWTP design capacity to 10.9 mgd for average annual flow. The treatment processes
consist of preliminary screening, grit removal, primary clarification, trickling filters, and
secondary clarification. Treated effluent is disposed of onsite in percolation ponds oris
supplied to Desert Water Agency (DWA) for further treatment to meet reuse standards for
off-site irrigation. Biosolids from the treatment process are thickened then stabilized by
anaerobic digestion and dried with sludge drying beds before final disposal. The design
criteria and summary of unit sizing are provided in Table 1.

The process flow diagram and site plan is shown in Figure 1.

Table 1 Existing Treatment Facilities
Capital Repair and Replacement Plan
City of Palm Springs WWTP
Average Annual Design Flow (mgd) 10.9
Peak Hour Flow (mgd) 21.8
Mechanical Bar Screen
Number 1
Channel Width, ft. 6.5
Bar Screen width, ft. 3.2
Clear Spacing, inches 112
February 2010

a2
bl



February 2010

Table 1 Existing Treatment Facilities
Capital Repair and Replacement Plan
City of Palm Springs WWTP
Aerated Grit Chamber
Number 2
Dimensions (fty Lx W x D 31x15x10
Volume (cubic feet) each 4,650
Grit Washer
Number 1
Grit Capacity, ft3/hr 40
Primary Clarifiers
Number 3
Dimensions (ft.) L x W x D (each) 160x32x6.8
Volume (gal) each 260,420
Trickling Filters
Number 4
Diameter (ft.) each 140
Depth (ft.) each 9.5
Volume (ft3) each 146,167
Secondary Clarifiers
Number 6
Dimensions (ft.) L x W x D (each) 2@164x25x11
4@164x25x9.5
Volume {gal) each 2@337,000
4@291,000
Percolation Ponds
Number 6
Area (acres) total 23.3
Gravity Sludge Thickener
Number 2
Dimensicns {ft.) Dia x D (each) 30x10.5
Volume (gal) each 55,520
Anaerobic Digesters
Number 2
Dimensions (ft.) Dia x D {each)
Digester No. 1 65x30
Digester No. 2 85x30
Volume, gals
Digester No. 1 748,000
Digester No. 2 1,270,000
Sludge Drying Beds
Number 26
Dimensions (fty L x W 100x50

Lo
.



N

Secondary

Recirculation Flow

to TF Feed Pumps \
|

Secendary

(Co-Settle)

- = - -

Gravity Thickener
Overflow Return -~

i
1
Shudge Return e
i

Mechanical O

Bar Screen

r“‘*r[

Aerated
4‘“ Grit Chamber

Primary
Clarifiers

Grawly Thlckeners

Secondary
Clarifiers

x“ D|gester
‘\ / NO 1

My s 4w e 4

i
H 4
A
e
431
“w.

2,

\ ch);-[igm: d I*E” # Primary Effluent
("g '% B gWuIN E Pump Station
A : \Q

T ’\i IQBS
j
Secd?lﬁaary hj
Digester e Trickling
) - & Filter
: T(F):}E fluent {f i\f’” Distribution
‘ . annel \ ‘
Filtrate Return { >, Box
\i TF3
P
Effluentto ~¢—— S, Y
Percofation Ponds { \,\w‘/"f :)
%}\‘xf”fpﬂ:\;\\ﬁj
s Trickling
Effuent to Filers
{DWA) Reuse
\ Sludge Drying Beds
(26 total)
Figure 1
WWTP Flow Schematic
CITY OF PALM SPRINGS

CAPITAL REHABILITATION AND REPAIR PLAN

CLiroLLo

encGlneers

34



3.1 Preliminary Treatment

Preliminary treatment to remove rags and other large debris consists of a single mechanical
bar screen, with half-inch clear spacing. The collected screenings are discharged to a
washing unit to remove organic matter and compact the screenings, which are hauled to a
landfill for disposal. A manually cleaned bar rack is provided in a bypass channel. The
influent flow is measured through a 36-inch Parshall flume downstream of the screen.

Two aerated grit chambers remove inert sand and grit. One chamber has adequate
capacity to treat flow; the second chamber provides redundancy to aliow units to be taken
off-line for maintenance. Three blowers are provided to supply air to the grit chambers and
to the airlift grit pumps. One blower usually operates, with the others as standby. The grit is
sent to a classifier for washing to remove organic matter. A screw auger transports the grit
to a waste bin, where it is collected and hauled to the landfill.

3.2  Primary Clarifiers

Primary settling includes three rectangular clarifiers; each unit is 160 feet long, 32 feet wide,
with 6.8-foot water depth. The original traveling bridge sludge collector mechanisms were
removed and replaced with non-metallic chain and flight collectors in 2001, to remove
sludge and scum. Due to the long basins, two sets of chains and flights were installed, with
the primary sludge draw-off from the middle of the basin.

The primary clarifiers are currently operated in co-settling mode. Sludge from the secondary
clarifiers is returned to the old bar-minutor channel downstream of the grit chambers, where
it is settled with the raw primary sludge. The combined sludge is pumped from the primary
clarifiers to the gravity thickener pracess. Other side streams routed to the primary clarifiers
include digester overflow, thickener overflow, and sludge drying bed filtrate return.

3.3  Primary Effluent Pumping Station

Primary effluent with trickling filter effluent recirculation flow is pumped to the flow
distribution box for the trickling filters using one of either two available pump stations. The
West primary effluent pump station contains three 200HP, 8,000 gpm pumps with electric
motors and variable frequency drives (VFDs). The East pump station contains two natural-
gas-fired, engine-driven, 4,800 gpm pumps, which reduce the electrical power
consumption. A third, 7,200 gpm redundant pump with an electric motor and VFD is
provided with the gas-driven pumps. The primary effluent pump station provides the
flexibility and capacity to aperate the trickling filters at a hydraulic loading rate up to

250 percent of the current plant influent flow rate. Currently, total pumped flow (primary
effluent plus recirculation) is approximately 13 mgd {9,000 gpm), and this has been the
operational strategy for the past 20 years. The pumps operate by level control in the
primary effluent wet well. Trickling filter effluent is recycled from the effluent channel ahead

February 2010



of the secondary clarifiers, and is combined with the primary effiuent in the primary effluent
pump station wet well.

3.4 Trickling Filters

Four tricking filters provide biclogical secondary treatment. The filters are 140-foot diameter
each, with 9.5 foot deep rock media. The hydraulically driven rotary distributors have four
arms, two operating during normal flow, with all four arms designed to operate during peak
wet weather flows.

Trickling Filter #1 was originally installed in 1960. Trickling Filter #2 was originally 1/2 the
height, and was added in the 1979 expansion project, along with updating the criginal
rotary distributor on Trickling Filter #1. Trickling Filters #3 and #4 were added in the 1983
WWTP expansion project, at the same time TF#2 was increased to full-height. The trickling
filter rotary distributors were converted to “mast type” units. Filters #3 and #4 were
converted in 1997, and Filters #1 and #2 were converted in 2001.

The underdrain in Trickling Filter #1 has forced-air mechanical ventilation, with a fan used
to exhaust the head space from the headworks. The remaining three trickling filters have
open-air vents for convection.

Effluent from Trickling Filters #1 and #2 is directed to the criginal secondary clarifiers 1
through 4. The addition of Trickling Filters #3 and #4 required construction of a new channel
around the southern side of the anaerobic digesters, to the Secondary Clarifier inlet channel
and Secondary Clarifiers #5 and #6. The expanded trickling filter effluent channel was
equipped with air diffusers to keep solids in suspension.

A fraction of the trickling filter effluent is diverted from the channel ahead of the secondary
clarifiers, to recycle back to the Primary Effluent Pump Station, to maintain the desired
trickling filter hydraulic loading rate. Currently, all four truckling filters are in operation, and
constant recirculation maintains a steady hydraulic loading to the filters at all times.

3.6 Secondary Clarifiers

The WWTP has six rectangular secondary clarifiers, with each unit 164 feet long, 25 feet
wide, and 9.5 to 11 feet water depth. Secondary sludge and scum is removed by traveling
bridge collectors. Sludge and scum collection for Clarifiers #1 through #4 is accomplished
by traveling bridge collectors using suction lift pumps, mounted on the traveling bridges.
Clarifiers #5 and #6 use a bridge collector with squeegees that move the sludge to the
south end and dump it into a sump in each clarifier, and pumps remove the sludge from the
clarifier sumps. Secondary sludge pumps transfer the solids 10 either the gravity thickener
or back to the headworks. As noted, the secondary solids are currently returned to the
headworks to co-settle with the primary solids in the primary clarifiers, but they can also be
directed to the gravity thickeners.

February 2010

36



3.6 Effluent Disposal

During the winter season, treated secondary effluent is discharged into six (6) percolation
ponds, with a total area of approximately 23 acres. Originally, eight percolation ponds were
constructed with an area of approximately 33 acres. Approximately 10 acres of the original
percolation ponds were removed when the land was developed for a gelf course. At all
times of the year, but more so during the summer irrigation season, the Desert Water
Agency (DWA) diverts treated effluent via a 36-inch line, and reclaims the water for
irrigation of a City park, local golf courses, and other open areas. The quantity of water
reclaimed varies seasonally from about 40% in winter, up to 100% during some summer
months.

3.7 Gravity Thickening

The co-settled primary and secondary sludge from the primary clarifiers is pumped to a
gravity thickener to increase the solids concentration. Two gravity thickeners are available,
each 30 foot diameter and 10.5 feet deep. One unit is operated, and is adequate for the
current solids loading. The second unit is off-line as redundant standby. As elutriation
water, secondary effluent is blended with the feed solids to maintain the desired overflow
rate from the thickeners.

3.8 Anaerobic Digesters

Thickened solids are pumped to two anaerobic digesters for stabilization. Digester No. 1
has a diameter of 65 feet, with a depth of 30 feet, and has a fixed concrete cover. Digester
No. 2 is 85 feet in diameter and 30 feet deep, with a floating gas-holding cover. The
digesters are designed t¢ be maintained at 95 degrees, as conventional mesophilic
anaerobic digesters. Currently, only Digester No. 2 is heated and mixed, but new heating
and mixing systems are currently being designed for Digester No. 1. When the upgrades
are complete, both digesters will have pump mixing and spiral heat exchangers.

3.9 Sludge Drying

The WWTP includes 26 sludge drying beds, 100 feet long by 50 feet wide. One bed is used
to dry debris from the city’s street sweeping operation. The other remaining beds are filled
with liguid digested sludge from the anaerobic digesters, on a rotating basis. Drainage
gates on each drying bed can decant part of the free liquids off the beds, accelerating the
drying time. The beds can also be periodically turned to mix and expose the wet solids to
the air, for more thorough drying. However, currently the beds are not turned, but the solids
are typically retained on the beds ranging from 30 to 120 days, until solar drying achieves
approximately 65 percent solids. The moist solids are then transferred with a front-end
loader to a sludge storage area, where they are mechanically turned and mixed to expose
them to the air, which is a practice that has been effective at accelerating the drying time to
achieve up to 90 percent solids.

February 2010

T
=, 7



A mechanical belt filter press is also available on site, adjacent to the solids stockpile area.
The belt filter press is used during winter weather or at times when the beds are full.

3.10 Digester Gas Utilization

Digester gas is collected from both digesters and is piped for beneficial use in a number of
locations. However, digester gas use is limited to the boiler for digester heating, but is nat
currently used for this purpose due to moisture content of the gas, which is damaging to the
boiler. Excess gas is flared. Palm Springs has engine-driven pumps and a reciprocating gas
engine, which could also potentially use digester gas, but are not permitted by AQMD, so
now operate on natural gas. The City also has two micre turbines, which alsc operate on
natural gas, but these are not currently in use. The City and Veolia have plans to reduce the
plant's electrical energy requirements, through the use of a gas treatment system and fuel
cell for electrical generation, as addressed later in this report.

3.11 OQdor Control

The headworks odor control system consists of an exhaust fan, which pulls air off the
influent sewer, the influent channels, and grit chambers and blows it into the bottom of the
#1 trickling filter. In addition, a misting odor control system applies a masking agent in the
area of the screening bin and grit classifier. The primary clarifier odor control system
consists of venting off-gases through an activated carbon scrubber. The gravity thickener
tanks are also covered, with mechanical ventilation to the bottom of the #1 trickling filter.

3.12 Electrical Power Distribution System

The plant’s electrical power distribution system includes a main utility power service
switchboard, a diesel engine standby generator, and other electrical equipment in the
Maintenance Building, as well as underground duct banks and other motor contrel centers
and equipment throughout the plant. An inspection of the existing electrical system was
conducted, and descriptions of existing equipment, as well as recommendations for repair
and replacement are detailed in a separate report. The report is included as “Appendix B -
Electricai Power Distribution System Evaluation.” The appendix also includes a technical
memorandum dated March 2008, which updates portions of the original electrical report.
Recommendations from this appendix are included in the cost summary tables presented
later in this report.

4.0 WASTEWATER FLOW AND LOADING

The WWTP operating data were reviewed from Qctober 2004, through September 20086.
The influent wastewater characteristics and flow are summarized in this section, which
serves as the basis for evaluation of the WWTP capacity and reliability criteria. Future flow
projections are also made to compare the WWTP design parameters to the expected
aperating conditions at build-out in the service area.

February 2010

(%



4.1 Service Area Population, Wastewater Flow and Loading

Discussions with the City of Palm Springs identified that the WWTP is currently serving an
estimated population of approximately 46,000, and City staff provided annual growth
estimates as a range of 500 to 1,000 new residents per year.

The City identified 32,500 total accounts from both residential and commercial customers,
which are billed as 39,300 equivalent dwelling units (EDU) (Bartel Wells Associates, 2005).
The typical flow contribution from one EDU was calculated as 162 gatlons per day, using
the annual average wastewater fltow data from 2004 to 2006. The current estimated
population of 46,000 equates to 1.2 people per EDU, and the average flow contribution is
138 gallons per capita day (gpcd).

The Palm Springs WWTP influent flow and wastewater concentrations are summarized in
Table 2, compiled frem Veolia operating records from 2004 to 2006. The table also
presents the Waste Discharge Permit (WDR) capacity and the original treatment plant
design criteria, as given to Carollo in an attachment to the 2005 Veolia operating
agreement.

Table 2 Wastewater Characteristics
Capital Repair and Replacement Plan
City of Palm Springs Wastewater Treatment Plant

WWTP Design | WDR Permit 2004 to 2006

Parameter Criteria Capacity Operating Data
Wastewater Influent Flow (mgd)
Annual Average 10.9 10.9 6.37
Max Month 7.00
Max Day 7.85
Min Day 524
Peak Hour 21.8 16.7 13 (estimated)

Wastewater Influent Concentrations

Biochemical Oxygen Demand (BOD), Ib/day (mg/L)

Average 20,000 (227) 11,400 (215)
Max Month 16,400 (280)
Max Day 21,400 (370)
Min Day 3,500 (70)
Total Suspended Solids {TSS), Ib/day (mg/L)

Average 21,500 (236) 12,800 (240)
Max Month 20,433 (350)
Max Day 28,200 (510)
Min Day 3,500 (70)

February 2010



4.2 Projected Flows

For build-cut in the service area, the expected population is 94,195, Using the calculated
per capita flow contribution of 138 gpcd, average annual influent flow may reach 13.0 mgd.
The City should check customer records and available population data, to monitor the per
capita flow contribution. The calculated flow at ultimate build-out will likely exceed the
current design capacity of the WWTP at 10.9 mgd. However, at a projected growth rate of
only 1,000 people per year (or 138,000 galiyr), the 10.9 mgd capacity value will not be
exceeded for approximately 33 years, or the year 2039.

The City has initiated a flow study with Veolia to document the conditicns in {he collection
system. Historical flow records were approaching 8.5 mgd. However, over the last five
years, flows decreased to 6.5 mgd. Influent fiow meters were checked and calibrated. At
this time, it has been determined that the lower flow rates are the results of recent
conversions to water-saving plumbing fixtures. Veolia will continue to conduct additional
flow monitoring and investigations of the collection system condition,

4.3 Solids Flows and Loading

Veolia monitors the flow of liquid sludge pumped from the gravity thickeners to the
anaerobic digesters. The solids handling data recorded from 2004 to 2008 are summarized
in Table 3.

Table 3 Solids Production and Digester Loading Characteristics
Capital Repair and Replacement Plan
City of Palm Springs Wastewater Treatment Plant

Parameter Annual Average Max Month
Current Sotids Production
Sludge Flow {(gal/day) 69,600 110,500
Total Solids (%) 3.5 5.3
Volatile Solids (%) 67 78
Total Dry Solids (lbs/day) 20,320 48,620
Solids Flow Projections for 10.9 mgd WWTP Design Capacity
Sludge Flow (gal/day) 108,400 172,100
Total Solids (%) 3.5 53
Volatile Solids (%) 67 78
Total Dry Salids (Ibs/day) 31,520 76,030

The projected volume of liquid sludge and the projected solids loading are reviewed against
the design criteria in subsequent section of this report.

February 2010

4



5.0 REGULATORY REVIEW

Current and potential new regulatory requirements were reviewed to determine what the
near-term effect could be on the Palm Springs WWTP operation. The following is a
discussion of specific regulatory requirements that apply to the current wastewater
treatment and disposal at the facility.

5.1 Discharge Permit Requirements

The Palm Springs WWTP has a Waste Discharge Requirement (WDR) permit from the
California Regional Water Quality Control Board (RWQCB) that was ariginally issued in
1993 (93-076 / 7A330114012). The general schedule to reissue the WDR was expected in
2003, but the update has not been completed by the RWQCB. During the summer months,
the majority of the effluent is accepted by the Desert Water Agency (DWA) and used as a
source of reclaimed effluent for irrigation of golf courses. DWA takes some effluent from the
p'ant 365 days per year. They supply several golf courses and take water as necessary to
keep their reservoirs full. During summer months {(and warm months}, the demand for this
water is high, and demand decreases during the winter. Likewise, some water goes to the
percolation ponds all year, but the amount to percolation changes based on demand for
reclaimed water. As DWA expands its reclaimed water system and increases the number of
reclaimed water customers, it is expected that nearly 100 percent of the effluent could be
accepted by DWA for water re-use during the entire year, and the need for percolation
ponds for discharge of effluent will be greatly minimized. The requirements for treated
effluent discharged into the percolation ponds, as defined by the WDR are listed in Table 4.

Table 4 Treated Effluent Waste Discharge Requirements

Capital Repair and Replacement Plan

City of Palm Springs WWTP

Monthly Average Monthly Maximum
Biochemical Oxygen Demand (BODs:) 30 mg/L 45 mg/L
Total Suspended Solids (TSS) 30 mg/L 45 mg/L
Settleable Matter 0.3 mL/L 0.5 mL/L
Annual Average
Total Dissolved Salids (TDS) No more than 400 mg/L greater than the level
in the water supply

Sulfate 90 mg/L
Chlorides 70 mg/L
[...]
identified, and the reliability and available redundancy in each part of the WWTP is
reviewed. In other words, the overall performance of the WWTP is examined, considering
that tanks or components might be taken out of service for maintenance or repairs.

6.1 Headworks and Preliminary Treatment

The headworks area is a hazardous and corrosive environment. As such, the National Fire
Protection Association (NFPA), Article 820, defines the headworks area as Class | hazard,
from the potential of explosive gasses in the raw sewage. Equipment must operate with a
high degree of reliability, under the abrasive and corrosive exposure of the raw wastewater.
Operational problems with the headworks equipment may cause raw sewage to back-up in
the collection system, flooding the customers or causing contamination from system
overflows. In addition, poorly operating headworks equipment will increase the wear and
maintenance requirements in the WWTP.

In general, compared to other headworks facilities at similar-sized municipal wastewater
treatment plants in California, the Palm Springs WWTP headwaorks is in relatively poor
condition. The design of the main sewer line connecting the collection system to the
headworks has a low slope and appears to be surcharged, rather than free-flowing. This
condition allows solids to settle in the line, which creates potential flow restrictions and
anaerobic conditions, generating odors and causing corrosion of the headworks’ concrete.
If there is any blockage at the screen in the headworks, this condition worsens. In addition
to the issues associated with low velocities, the headworks’ screen and grit facilities are a
source of odors and create a visual nuisance. The screenings and grit bins are open to the
atmosphere and in close proximity to the tennis courts at Demuth Park (across the narrow
driveway). At times during the hot summer months, the odors from the headworks area are
severe. In addition, the screenings compactor and the grit classifier discharges are open
and visible from the park or driveway, so the debris, rags, and plastic, mixed with fecal
matter can be seen discharging to the waste bins, which is visually offensive. Ideally, the
headworks facility at a WWTP in close proximity to public areas should be entirely enclosed
in a building with odor scrubbing or have covered channels with the screening and grit
handling equipment and storage bins enclosed. The following paragraphs further evaluate
the equipment at the headworks, and later in this plan (Section 7.4.2}; alternatives for
upgrading or replacing the headworks are discussed.

February 2010



6.1.1 Bar Screen Equipment

The headworks at the Palm Springs WWTP are configured with a single mechanical bar
screen, which must operate continuously. Screenings removed from the influent sewage
are discharged into a single washer and compactor unit. Vhen the mechanical screen or
the screenings compactor requires service, a manual bar rack in a bypass channel is used
to remove the large debris. When extended or unplanned service is required on the
mechanical screen or the screenings compactor, operations staff must manually clear the
accumulated debris. Operator response is critical, and constant attention is required to keep
the manual bar screen clean to avoid a backup or potential overflow of raw sewage. Since
the WWTP is not normally staffed over the full 24 hours, additicnal staff must immediately
respond to mechanical screen breakdowns to clean the manual bar rack.

The mechanical bar screen has clear openings of 1/2-inch, compared to 1-inch openings on
the manual bar rack. When the mechanical bar screen is out of service, the manual bar
rack allows significantly more debris to pass through, which ultimately increases
maintenance in the WWTP primary clarifiers, trickling filters, sludge pumping facilities, and
digesters. During the site visit for this report, several screening panels were also observed
to be missing on the mechanical screen, which lets additional debris pass into the WWTP.
The missing screen panels should be replaced as soon as possible. However, even with
regular maintenance, rags and other similar material get past the existing mechanical
screen. Replacement of the unit should be evaluated to alleviate these problems.

Screenings must be cleaned and dewatered until there are no free liquids, to be acceptable
for disposal at the landfill. Screenings removed by the manual bar screen, without the
washer compactor, will not likely be permitted at the landfill, Therefore, the screenings from
the manual bar rack must be sent to the sludge drying beds to partialty drain, prior to
disposal. This displaces a sludge drying bed, which is needed for biosolids handling. Raw
sewage screenings on a drying bed will also create a significant odor source.

The available open space at the headworks is very limited, with portions of the headworks
constructed under the WWTP entrance roadway adjacent to a City park. Addition of a
second mechanical bar screen would require relocation of existing tennis courts within the
adjacent City-owned park to widen the plant entrance driveway to allow for construction of a
new mechanical bar screen.

Addition of two new mechanical bar screens with a second washer compactor is
recommended to improve the overall screenings removal efficiency and simplify long-term
WWTP maintenance. A second mechanical screen improves safety of operating personnel,
eliminating the need to work in a hazardous confined space and reduces the potential of
unplanned emergency beak-downs. Also, addition of a redundant washer compactor will
produce screenings that are acceptable for disposal at the landfill, eliminating the need to
occupy a sludge drying bed with wet screenings. Sludge drying beds, discussed later in this
section, are critical for solids handling capacity. Alternatives for improvements to the

February 2010



headworks area are discussed later in Section 7.0, Capital Rehabilitation and Repair
Requirements.

6.1.2 Aerated Grit Basins

The WWTP includes two aerated grit chambers, with one basin normally in service at the
present flow rates. Three positive displacement blowers are available to supply the air for
mixing. The configuration of the tankage and the equipment provides adequate
redundancy. Repairs to one grit basin’s airlift pumps and one blower are under way, and
should be completed as soon as possible to maintain grit system reliability.

6.2 Primary Treatment

Two important factors must be considered when evaluating the efficiency and performance
of the primary clarifiers. First, the tanks were constructed with a relatively shallow water
depth of only 6.8 feet, and surface loading rates typically are reduced in shallow tanks to
provide sufficient hydraulic retention time to settie the sludge. Second, the current process
operation mode returns the secondary sfudge to co-settle in the primary settling tanks.
While co-settling has several process benefits, it also increases the total solids loading to
the primary clarifiers. The primary clarifiers must be operated at a lower hydraulic loading
rate, to provide longer retention time to allow the light secondary solids to settle.

Even though the above conditions inhibit the process somewhat, the primary clarifier
performance appears to be within acceptable operating ranges under most current flows.
However, during peak flow and loading periods, TSS removal efficiency appears to decline
significantly, which in turn increases the loading to the trickling filters. This has contribufed
to increasing the plant’s overall solids inventory on some occasions, resuiting in nearly
violating the plant’s effluent monthly average and monthty maximum TSS fimits. Operations
staff should monitor primary clarifier TSS removal as loadings continue to increase, and re-
assess or discontinue the co-settling mode of operation in the future.

In addition, when one unit is taken out of service, the primary clarifier surface loading rate is
above the recommended values for the loading range of combined primary and secondary
sludge. Under conditions when a primary clarifier must be taken out of service, the duration
should be minimized, or chemical addition used to maintain clarifier removal efficiency. If
the secondary solids are directed to the gravity thickener instead of co-settling, the primary
clarifiers could potentially be successfully operated at current surface loading rates,
However, since their installation in 2001, all three primary clarifier “chain and flight” sludge
removal mechanisms have been taken out of service for extensive adjustments and repairs
on approximately five separate occasions each. This level of service reliability is considered
very poar for a process of this type. Since there are only three clarifiers, a higher level of
reliability is recommended to reduce the risk of viclating the plant’s effluent TSS limits
during peak solids loading periods. Due to the age, depth, and poocr reliability of the clarifier
mechanisms, the addition of new, deeper primary clarifiers with more reliable circular

February 2010



mechanisms should be further evaluated. If the plant’s headworks is to be replaced with a
headworks at a lower water surface (to resolve the issues caused by the flat, surcharged
influent sewer), new primary clarifiers and a new primary effluent lift station wiil also be
required, at a lower elevation, in order to accommodate the new hydraulic grade line
requirements. This alternative is discussed further in Section 7.0.

The Palm Springs WWTP also accepts septage from commercial haulers serving the
surreunding area. Initial estimates reported approximately 300,000 gallons per month of
septage received at the headworks. Septage deliveries are recorded, but no samples are
taken. However, the septage haulers also discharge upstream of the influent sampler, so
the septage load is included with the influent BCD and TSS monitoring. The septage load
may impact the primary clarifiers and cverall WWTP performance when the facilities are
operating at the design loading capacity. A separate septage receiving station is
recommended to provide side-stream screening, monitering, and potentially de-gritting and
flow equalization, to minimize impact on the WWTP.

6.3 Primary Effluent Pumping Station

The WWTP has two, fully redundant primary effluent pump stations to lift flows up to the
trickling filters, which provides a high degree of redundancy and flexibility for operations.
However, these pumps and related equipment require frequent maintenance and are
reaching the end of their anticipated useful lives.

The primary effluent pumps are solids-handling pumps, typically used in raw sewage
applications. A higher efficiency pump may be available for this centinuous, high volume
application, to reduce power demand from the electric motor driven pumps, and gas
consumption with the engine-driven pumps. As these pumps reach the end of their effective
life and are ready for replacement, a higher efficiency pump should be considered to
improve efficiency. Together with the headworks and primary clarifier improvements, a new
primary effluent pump station is further considered in Section 7.0,

6.4 Secondary Treatment

The capacity and redundancy of the trickling filters and the secondary clarifiers are
reviewed in this section to assess the ability to meet the WDR under current and future flow

conditions.

6.4.1  Trickling Filters

6.4.1.1 Organic Loading

The Palm Springs WWTP is currently loaded at approximately 58 percent of the design
organic loading capacity, and normally achieves excellent effluent quality. Effluent BOD
concentrations average less than 10 mg/L., well within the WDR requirements of 30 mg/L.

February 2010

4t



Trickling filter performance at the design flow of 10.9 mgd was evaluated in a desk-top
evaluation to predict the effluent quality. The trickling filters were constructed with multiple
units and with sufficient depth of rock media to accommodate the future flow and loading at
the design criteria, according to standard performance model equations. Trickling filter
performance was also checked with one unit out of service. The four existing trickling filters
appear to provide adequate capacity for future flows and the range of loading conditions,
with aperational flexibility to allow for one unit to be taken off-line for service.

6.4.1.2 Hydraulic Loading

The rotary distributors for the trickling filter are hydraulically driven, propelled by the fiow
from the distribution nozzles. Several nozzles are placed on the leading side of the arm to
slow down the rotation to the desired speed. The hydraulic loading rate is designed to
maintain uniform thickness of biomass on the media. If the trickling filters are dosed below
the recommended rates, the media and the underdrain can plug, severely impacting
removal efficiency and performance.

The primary effluent pumps operate on variahle frequency drives, maintaining a reasonably
constant 13-mgd pumping rate to the trickling filters. Trickling filter effluent is recycled to the
primary effluent wet well, to maintain constant flow. The percentage of trickling filter effluent
recycled varies over the diurnal flow range, to makeup the constant flow pumped to the
trickling filter. During low flow periods, recycle is high, and at peak hour flows, recycle is
lower. The current mode of operation maintains approximately 200 percent dosing rate on
the trickling filters. In other words, average trickling filter recycle matches the average daily
influent sewage flow. At the current flow rates of 6.5 mgd, the trickling filters are dosed at a
constant pumping rate of approximately 13 mgd.

The trickling fiiter rotary distributors were installed at different times, and are somewhat
different in design. While, all distributors have four arms, Trickling Filters 3 and 4 have two-
stage arms. The primary arms operate at all flows. The secondary arms have internal
baffies in the center column that activate at higher flows. Despite the constant pumping
rate, the different arms have slight imbalances in the hydraulic loading rates. During the on-
site inspection for this report, the difference in flow between the primary and secondary
distributor arms could be observed. In addition, different rotational speed of the distributors
was noted on each of the four filters. The speed variance was found to be approximately 25
percent between the different filters. Based on the current flow and loadings at the WWTP,
this variance is not critical, and effluent quality is generally within the WDR requirements.
However, in the future when the WWTP reaches higher loading, the different hydraulic
loading rates may hecaome more pronounced and produce more noticeable differences in
removal efficiency.

Technology development with rotary distributors has discovered that a slower rotation
provides a higher instantaneous dosing rate. The ability to control dosing, with high flows
for brief periods during the day, improves the biomass growth on the media and optimizes

February 2010



removal efficiency of the trickling filters. Upgrading the trickling filters with new rotary
distributors will balance the loading between and within the trickling filters and is further
considered in Section 7.0.

6.4.1.3 Snail Removal

Rock media trickling filters inherently grow snails, which can accumulate in excessive
amounts if mitigating measures are not taken. Veolia periodically cleans snails that
accumulate in the trickling filter effluent channel using the sewer cleaning vacuum truck. tf
the accumulated snails are not removed from the effluent channel, they may pass
throughout the entire WWTP. Snail shells will fill the secondary clarifiers and, since the
secondary solids are co-settled, will also fill the primary clarifiers. The snail shells are inert,
which ultimately end up in the anaerobic digesters, displacing tank volume required for
anaerobic digestion. The abrasive snail shells increase the wear on pumps and compound
the work required to clean tanks. Veolia has experienced these issues with the snail shells
over the past several years. Minor process adjustments can be made to impact the growth
of snails. However, the most effective method is to add a treatment stage to physically
collect and remove the shells. The existing secondary sludge line to the gravity thickeners
could potentially be modified to add a snhail removal stage. The snails are removed using a
arit classifier, where the shells are dewatered and hauled to the landfill. This improvement
is recommended as a future upgrade.

6.4.2 Secondary Clarifiers

The six rectangutar secondary clarifiers appear to have adequate capacity for the current
range of flows. Effluent quality typically has TSS concentrations less than 10 mg/L.
However, during periods of high influent loading or insufficient solids treatment, TSS
concentrations have increased to the 20 to 30 mg/L range.

The traveling bridge sludge collection mechanisms work in pairs. Tanks are typically taken
out of service two at a time for inspection and maintenance seasonally, during low flow
periods. When the WWTP reaches the design build-out flows, the secondary clarifiers will
remain in the acceptable loading ranges when two units are removed from service. The
secondary clarifiers appear to offer adequate capacity and flexibility for the future flows.
However, the existing underwater portions of the mechanisms are corroded, the sludge
pumps and piping need replacement, and the scum skimming is non-functional, so
excessive floating debris and duck weed present a maintenance issue. Replacement of
these mechanisms and associated sludge and scum handling systems is recommended
and discussed in Section 7.0.

6.5 Solids Handling

This section reviews the capacity and redundancy available in the solids handling
components of the WWTP. The City's goal is to produce Class A Biosolids, providing the
long retention time and dry solids in accordance with EPA, 40 CFR, Part 503, and the

February 2010

(S
3



California General Order (No. 2000-10-D WQ). Class A biosolids have the least restrictions
for final disposal or reuse and have simplified monitoring requirements, compared to Class
B biosolids.

6.5.1 Gravity Thickeners

The co-settled sludge from the primary clarifiers is pumped to the gravity thickeners to
increase the solids concentration ahead of anaercbic digestion. Currently, piping to both
thickeners carries combined primary and secondary sludge. However, a project is currently
underway to reconfigure the piping to allow discharge of separate flow streams to the
thickeners to allow flexibility in operation.

Cne thickener is normally in service. The second thickener serves as an off-line standhy,
and loading on the gravity thickeners is well within recommended design guidelines under
the current flows.

in the future, when the WWTP reaches the design loading, two gravity thickeners will be
required. If a thickener must be taken out of service, the solids loading to ane tank will
exceed the recommended rates. With one thickener in operation, thinner dilute sludge
pumped to the anaerobic digesters might degrade the solids stabilization process. Routine
thickener maintenance during low-flow periods should, therefore, be scheduled ta minimize
the time that tanks are taken out of service. As a backup, chemicals can be added to the
thickeners to enhance performance when one tank is online. Other thickening alternatives
can also be considered, such as a gravity belt thickener, to provide additional capacity and
redundancy for operational flexibility.

6.5.2 Anaerobic Digesters

The anaerobic digesters provide an initial degree of solids stabilization prior to sending the
digested sludge to the drying beds. The digested sludge dries and dewaters faster than raw
sludge and has less odor. In general, the EPA criteria require a 15-day hydraulic retention
time in the conventiagnal mesophilic digesters at 95 degrees Fahrenheit. At the current
flows, approximately 30 days of hydraulic retention time is provided. At the design flow with
both digesters in service, 19 days of hydraulic retention time is provided, which meets the
EPA criteria. If a digester must be taken out of service, hydraulic retention time will be
reduced to between 12 to 7 days, depending which tank requires maintenance or cleaning
and also depending on the time of year {summer sludge flows are lowest).

The sludge drying beds, and subsequent wind-row starage, achieve the Class A
stabilization criteria for the final disposal of the biosolids. Either of the anaerobic digesters
can be taken out of service for cleaning or maintenance during the summer months, when
ambient temperatures can dry the solids within 30 days, without impacting the final quality
of the biosolids.

February 2010

4



6.5.3 Biosolids Dewatering

Veolia reports that one drying bed can receive approximately 50,000 gallons of digested
sludge, filling the bed 14-inches deep, which is currently done two to three times per week
at the present WWTPF flows. The slide gates on the drying beds allow for decanting of
approximately 40-50 percent of the bed volume to decrease the drying time. Assuming 25
beds are in use {(one bed is used for street ¢cleaning debris), the drying beds could be filled
on an 18-day rotation. At the projected design capacity, beds will be filled on a 12-day
rotation.

Vealia prefers to use the sludge drying beds for dewatering due to simplicity and low cost.
The capacity and flexibility of the drying beds is affected by operation at the plant's other
unit processes. Digester and thickener operations can be modified to preduce thicker
sludge and help reduce drying time on the beds. The Belt Filter Press (BFP) is available to
provide backup dewatering capacity during the winter months or if the beds become full.
The BFP is not preferred under the present WWTP loading conditions, because it produces
cake (or dewatered “biosclids”} at 20 percent solids, which must be handled further to get it
to the exceptional quality level produced by the drying heds. Although the BFP requires
significantly more operator attention, with electrical power and chemical costs, it is a viable
backup alternative for dewatering biosolids when flows reach the design capacity. The BFP
has the capacity to dewater 70,000 gallons per day, in an 8-hour shift, which is
approximately 140 percent of the capacity provided by the drying beds. However, direct
disposal of the 20 percent solids cake will be more costly than the current method of
disposal for the very dry cake produced by the drying beds. Several alternatives exist for
disposal of this type of material (such as contracted long-distance hauling or privatized
composting), and comparison of these alternatives should be conducted in the future as the
need arises. Using the combination of BFP and drying beds, the plant’'s capacity to dewater
biosolids appears adequate for projected future buildout flows.

6.6 Effluent Disposal

The original design of the WWTP provided eight percolation ponds over 33 acres. In the
1990s, the City removed approximately 10 acres of percolation ponds as part of its
construction of a new public golf course within the adjacent Patm Canyon Wash and
Tahquitz Creek, and these ponds are no longer available for effluent disposal. The capacity
of the percolation ponds is further discussed in the next section.

DWA has been reclaiming the majerity of the City's effluent in the summer months, so the
percolation ponds are very lightly used during that period. Throughout the winter months,
DWA demand drops; therefore, the City diverts some flow to the percolation pends for the
winter effluent disposal. Recently, DWA demand for effluent has been increasing as their
market for recycled water expands. Ultimately, the City expects that all of the WWTP
effluent will be sent to DWA year-round. However, the timing of increased demand is
uncertain.

February 2010

o
JU



6.7 Summary of WWTP Capacity Limiting Unit Process

The mechanical bar screen in the headworks has had issues with rags and other items
passing the screen, and it has no mechanical redundancy. It may be difficult to keep up with
the design flows using the manual bar rack provided for a bypass; therefore, replacing the
current screen and adding a redundant mechanical bar screen and washer/compactor is
recommended.

The primary and secondary treatment components appear to have adequate capacity and
redundancy to allow units to be taken out of service. The primary clarifiers will have the
highest loading rate at the design flow when one unit is taken out of service and appear to
be the capacity-limiting process when the plant's solids inventory is high. The City and
Veolia should monitor effluent quality and overall WWTP performance in the current
operational mode of co-settling the secondary sludge in the primary clarifiers. There is
adequate capacity in the secondary clarifiers to separately handle the light secondary
solids; however, returning secondary sludge, thickener overflow, and digester cverflow
streams currently impact the efficiency and performance of the primary clarifiers. The
primary clarifiers will operate better if loaded with only primary sludge at the design capacity
of the WWTP.

The solids handling components of the WWTP have less capacity and flexibility. The
loading rates on the gravity thickeners may be exceeded or the minimum 15-day hydraulic
retention time of the anaerobic digesters may not be met if one tank is taken out of service
for an extended period. Fortunately, the sludge drying beds and sludge storage area
provides sufficient flexibility to meet the regulatory standards for sludge disposal, so
construction of additional thickeners or digesters is not required. However, the current
projects for improving the thickener feed and digester heating and mixing systems are
critical for solids processing reliability.

The WWTIP design criteria are compared to current and projected flows in Table 5. The
acceptable ranges of design criteria and loadings are listed for comparison of current
capacities.

As the table indicates, at the design-loading rate (15.2 gpd/sf), the original design capacity
of the effluent percolation ponds far exceeds current and future estimated hydraulic loading
to the ponds (4.88 to 7.44 gpd/sf}. In addition, the demand for reclaimed water has also
increased and will likely continue to increase, thereby further reducing the required disposal
volume to the ponds. It appears that with significant diversion of effluent to reclamation, the
hydraulic capacity of the ponds will likely be adequate for many more years.,

February 2010



€161 d°pa uir 'ARPT P jlBde O ¥1G d 'p3 puZ "APRD B HBOBIN ¥ 8€€ ¢ 'P3 puz ‘App3 R HEMBN 2
[enuely uoneziligels spioes [enuep ubisaq vd3sn s 5EG d ‘p3 puz 'App3 R iEOIW  E 1z€ ¢ 'p3 pug ‘App3 g HEDIBN L
B=r=Hel N

A 51 62 0z-st fep Bluy| UOHUBIDY SPIOS
Ghi 16 68 00g-00k Aept ) 0001/SSA I ajey DulpeO SPIOS (g}
SHOL$3910 DIGOHIYNY
Sv e 71 (174 Aept sy dl a)ey Buipeo spyos (g}
SHINIHDIHL ALIAVND
{30IA¥3S 40 LNO LINN3NO}  (32IAN3S NI SLINA TTY]  (30IAY3S NIESLINAG TIY] LHAIM / VIR3LIND S1INN VI3 LD NOIS3A $$300%d LINN
lnoaiing Lv 1noaing 1v SNIAY ST LNIHHEND ONITANVYH $al10s

SNIQY01 Q3L03royd ONIdYOT A3L03roud
Aepiq) S29°LE Aepfleb 2287801 suaysabig o) ebpnig pinbiy abeseny
pede) ubiseq MO JLMM PRW 6 0F 18] MO Pojodjold
%S'E (aay) uonenuasuoy spljog lejo L
Aepjqj slLe'oz Kepjpeb 009°69 suzysabiq o3 9Bpnjg pinbi sBeieny
MO[F Judiing

SHALSIDIA DIGOUIVYNY 01 DNIGYOT ANV MOT4 SAIT0S

¥9 88V A (4s/pdB) Buipeo Areg ony

€6 vl GLe (Bu) mo)4 Apuop |e10L
abelaae LUNLUIXELL WNWUILY

trL 28'F NEun_O sa10y £ Jo BuipeoT

arE'g 08¥'S 1o sjey BuiproT WNLWIXe

51 Mpde sley uolie|odIad ubisaq
SANOd NOILYT0DN3Ad IN3N1443

6ZE'L 988 695 00zt fepiuneb Buipec aoepng yead

599 chF Sz 009 Repy j/1eb Buipeo soepng "Bay

L gLl ogl 06 L 3WI| UORUSIAJ YBed
P61 LEZ 09g 0zl Liw awn] uonusieq “bay (+)
SHIIAMIVID AHVANODIS

AN Zh ] £Z Aep/UO00L/A0E 4l Buipeo oluedi(
9gz LLL FLL ¥se Kepy,yneb Buipeo 2neipAH (g}
SUILTIH ONITHDINL

621'C 8Ll L6 00} - 00ZL fepy Y/eb Bulpeo asepng yead

$90°'L oLL 9G¥ 008 - 009 fepyu/eb Suipeo aoeung “Hay

¥E z§ og 06 uiw awi] uonualad yead
69 €01 L9) 0Z1 uiw awiy uonusleq ‘Bry (z)
SHIIHINYTO ANV

g G 2l z I awi] uonuaie( yead
G 6 ¥l g i awit] uenusiaq Bay (1}
1S a3Llvyay
30IANIS 40 LNO LINNINO} {F0IAYAS NISLINA TTY) (BD1IAE3S NISLINA TTV) LIWIT/VRITLND SLINN YI¥3LIdo NSIS3a $$300ud LINN

Lnoang Ly Lnoaling 1v ONIGYOT LNIHHEND

ONIGY01T Q3103royd ONIGYOT A3.103roud pBuw 81T MO[4 InQH Yedd paoaloid
pBw 0L Mo[4 Ae abelany yjuop wnwixe parsaloig
—umE o'vl MO|4 INOH Jead Juauny
pBw 0 Mmol4 Aeqg abeleay YIUoW wnwxew Jusnmng

Aupqeiey pue Aioeden ssadoid pun - euadn ubisag jo Alewwing

d1lmm sBuudg wied jo Auo
ueld juswace|day pue Jieday |enden

g sjqey

October 2009



7.0 CAPITAL REHABILITATION AND REPAIR REQUIREMENTS

This section provides a summary of the capital rehabilitation and repair requirements for the
Palm Springs WWTP, as estimated over the next 20 years. The repairs are presented in the
order of the most urgent priorities first, defined within an initial five-year period. The medium
and long-term requirements are listed in 10, 15, and 20-year timed periods accordingly.

Replacement of the major process equipment addresses the age of the asset, the time in
operation, the service conditions, and the maintenance history. Equipment costs presented
herein are the present value for full replacement. At the time of replacement, as identified
by the priority, the equipment is assumed {o he at the end of the effective life with no
appreciable salvage value.

If equipment is no longer manufactured or maintenance parts no longer availahle,
replacement costs were based on providing the upgraded equipment models currently
available. Similarly, replacement costs also cover modernized equipment that has been
developed through advancements in treatment technologies since the time of the original
design and construction. Equipment replacement costs represent the best available
technology, currently accepted as the standard of the industry.

Process improvement costs to add capacity or redundancy that were identified in the
previous section of this report are listed in the scheduie of projects.

Repair and replacement costs also cover the associated WWTP infrastructure, which
includes concrete rehabilitation and coating requirements. General cost facters are included
for expected rehahilitation needs in the connected piping systems, mechanical systems
{heating, ventilating, and air conditioning), as well as electrical power components, and
control systems. Costs for infrastructure rehabilitation will restore all facilities, dose to the
as-new condition.

Cost factors to maintain the grounds, such as roadway pavement, sidewalks, and general
building maintenance, are estimated. Also, general assumptions for site security measures,
such as fencing and controlled access gates, are listed in the cost estimates.

7.1  Wastewater Collection System

The scope of this report did not cover the repair or rehabilitation needs in the wastewater
collection system or the off-site pumping stations. General line item estimates provided by
the City are included as a “place holder” for general budgeting, which should be
investigated and defined in detail by City staff or others. Collection system rehabilitation
typically requires detailed investigation of the sewers and pumping staticns. Veolia and the
City also identify collection system repairs on an as-needed basis.

February 2010

B

w1
3



7.2  Priority Ranking

Carollo Engineers conducted an evaluation of the Palm Springs WWTP in the Operational
Evaluation Report in April 2006. An initial on-site survey was conducted at the time,
reviewing plant maintenance reports, preventative maintenance records, and work-order